
Part No. 57.0701.9012GT
Rev: B.01
October 2023

from SN P3P700R14B-1001 to
P3P700R16B-1006

from SN P3P700R16M-1007

3P/700-REM
4400

Serial Number Range

Parts Manual



Part No. 57.0701.9012GT3P/700-REM 4400

October 2023

2



Part No. 57.0701.9012GT 3P/700-REM 4400

October 2023

3



Part No. 57.0701.9012GT3P/700-REM 4400

October 2023

4



3P/700-REM 4400Part No. 57.0701.9012GT

October 2023

5



Part No. 57.0701.9012GT3P/700-REM 4400

October 2023

6



Description Page

100 Decals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

101.1 610050 Decals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

200 Structure And Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

201.1 610051 Rail, View 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
202.1 610052 Rail, View 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
203.1 610053 Basement, View 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
204.1 610054 Basement, View 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
205.1 610055 Basement Support . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
206.1 610056 Coupling Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

300 Hydraulical Part . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

301.1 610057 Hydraulical Part . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

400 Electrical Part . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

401.1 610058 Dashboard Support . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
402.1 610059 Dashboard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
403.1 610060 Wirings And Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part Number Index . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

October 2023

Table of Contents

Part No. 57.0701.9012GT 3P/700-REM 4400

8

8

10

10
12
16
18
20
22

24

24

26

26
28
30

32

7



Part No. 57.0701.9012GT

October 2023

101.1 610050 Decals

100 Decals

3P/700-REM 44008



Item Part No. Description Qty.

1 09.4618.0790GT Decal - Keep away from path of moving work platform . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 09.4618.0788GT Decal - Maximum wind allowed on the work platform 12,5 m/sec . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 09.4618.1344GT Decal - Fall Hazard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 40434GT DECAL,LANYARD ANCHORAGE POINT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

5 09.4618.1183GT Decal - Maximum payload 700 kg including people on board; maximum occupants 3 . . . . . . 2

6 09.4618.0789GT Decal - Overturning danger alarm . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 09.4618.0922GT DECAL, CRUSH HAZARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 09.4618.1269GT Decal - Read the operator's manual . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 09.4618.0919GT DECAL CRUSH HAZARD 133034A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 09.4618.0921GT DECAL, USE LIMITS CLOSE TO ELEC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 09.4618.1185GT Decal - Crush Hazard, keep away from moving parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 09.4618.1330GT Decal - Maximum Slope Allowed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 09.4618.1342GT Decal - Maximum payload of the extensible parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 09.4618.1343GT Decal - Lock the extensible parts . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 09.4618.1345GT Decal - Reflecting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3x
0,6

16 09.4618.1345GT Decal - Reflecting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2x
0,9

17 09.4618.1345GT Decal - Reflecting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2x
0,

25
18 55.0700.0172GT Load Chart Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18A 09.4618.1727GT Load Chart - GTH-4018 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18B 09.4618.1754GT Load Chart - Manplatform 3P700 REM 4400 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18C 09.4618.1921GT Load Chart - 3P 700 REM4400 Manplatform, Used By Outriggers (for NOT EU Market) . . . . 1

18D 09.4618.2000GT Load Chart Man Platform 3P 700kg REM 4400
For GTH-4018 R

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18E 09.4618.2002GT Load Chart - GTH-4016 R - Side . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18F 09.4618.2003GT Load Chart - GTH-4016 R - Front . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 57.0701.9012GT

October 2023

101.1 610050 Decals

100 Decals

3P/700-REM 4400 9



Part No. 57.0701.9012GT

October 2023

201.1 610051 Rail, View 1

200 Structure And Frame

3P/700-REM 440010



Item Part No. Description Qty.

1 01.0001.0106GT SCREW M6X50 UNI 5737 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

2 01.0031.0298GT FLAT WASHER D6 UNI 6593 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48

3 01.0023.0053GT STOP NUT M6 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28

4 01.4001.0038GT Screw TE M 8X12 UNI 5739 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

5 01.0031.0055GT FLAT WASHER D8 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

6 01.0023.0054GT NUT,M8 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

7 01.0001.0356GT SCREW M10X30 UNI 5739 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

8 01.0031.0056GT FLAT WASHER D10 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

9 01.0023.0214GT NUT,STOP,M10 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 51.0811.4849GT STEP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 01.0001.0357GT SCREW,TE,M10X35 UNI 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

12 01.4032.0004GT WASHER,LOCK,M10,DIN127 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

13 51.0811.4851GT PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 01.0001.0156GT SCREW M6X20 UNI 5739 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 01.0031.0054GT FLAT WASHER D6 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

16 24514GT BOX,INSTRUCTION STORAGE
(decal required; refer to Section100)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 01.0031.0097GT FLAT WASHER D12 UNI 5714 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18 01.0023.0056GT STOP NUT M12 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

19 54.0100.0114GT Load Cell Spacer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

20 01.0001.1553GT SCREW M12x80 10.9 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 57.0701.9012GT

October 2023

201.1 610051 Rail, View 1

200 Structure And Frame

3P/700-REM 4400 11



Part No. 57.0701.9012GT

October 2023

202.1 610052 Rail, View 2

200 Structure And Frame

3P/700-REM 440012



Item Part No. Description Qty.

1 51.1301.9213GT Lateral Handle Guard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 51.1301.9210GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 51.1301.9200GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 51.1301.9203GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 51.1301.9241GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 51.1301.9206GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 51.1301.9211GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 51.1301.9243GT Protection Gate . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 51.1301.9242GT U-Bolt Pipe Hanger . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 56.0004.0004GT PVC Cover D13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4x
0,

17
11 51.1301.9209GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 51.1301.9212GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 51.1301.9204GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 51.1301.9202GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 51.1301.9199GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 51.1301.9198GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 51.1301.9216GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 51.1301.9217GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 51.1301.9218GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 51.1301.9205GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 51.1301.9208GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 51.1301.9207GT Rail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 01.0023.0054GT NUT,M8 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

24 01.0031.0055GT FLAT WASHER D8 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 36

25 01.0019.0104GT NUT M8 UNI 5588 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

26 51.1301.9221GT PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

27 51.1301.9219GT PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

28 51.1301.9223GT PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 57.0701.9012GT

October 2023

202.1 610052 Rail, View 2

200 Structure And Frame

3P/700-REM 4400 13



Part No. 57.0701.9012GT

October 2023

202.1 610052 Rail, View 2

200 Structure And Frame

3P/700-REM 440014



Item Part No. Description Qty.

29 51.1301.9220GT BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

30 51.1301.9222GT HANDLE BALANCE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

31 51.1301.9225GT HANDLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

32 01.4032.0002GT SPRING WASHER D6 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

33 01.0003.0158GT SCREW,TCEI,M6X30 UNI 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

34 01.0031.0054GT FLAT WASHER D6 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

35 01.4003.0070GT SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

36 01.0023.0053GT STOP NUT M6 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

37 01.4003.0069GT SCREW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

38 09.0803.0611GT Cap . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

39 01.0001.0207GT SCREW M8X60 UNI 5737 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

40 51.1301.9239GT BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

41 01.4041.0024GT DOWEL  M10X30 ZN  UNI 5923 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

42 01.4001.0089GT SCREW M12X70 UNI 5737 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

43 01.0031.0097GT FLAT WASHER D12 UNI 5714 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

44 01.0023.0056GT STOP NUT M12 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

45 51.1301.9229GT BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 57.0701.9012GT

October 2023

202.1 610052 Rail, View 2

200 Structure And Frame

3P/700-REM 4400 15



Part No. 57.0701.9012GT

October 2023

203.1 610053 Basement, View 1

200 Structure And Frame

3P/700-REM 440016



Item Part No. Description Qty.

1 51.1301.9197GT Fixed Base Chassis 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 51.1301.9196GT Fixed Base Chassis 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 51.1301.9193GT Base Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 02.4115.0001GT Rivet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

5 51.0811.4848GT Roller Support . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 54.0500.0039GT Roller D90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 01.4032.0003GT Spring Washer D 8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

8 01.4003.0051GT SCREW M8X30 UNI 5931 12.9 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

9 51.0811.4850GT Roller Support Bracket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10 55.0904.0073GT Chassis Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 01.0031.0058GT FLAT WASHER D14 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 01.0023.0057GT STOP NUT M14 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 57.0701.9012GT

October 2023

203.1 610053 Basement, View 1

200 Structure And Frame

3P/700-REM 4400 17



Part No. 57.0701.9012GT

October 2023

204.1 610054 Basement, View 2

200 Structure And Frame

3P/700-REM 440018



Item Part No. Description Qty.

1 55.0904.0074GT Complete Extensible Chassis . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 51.1301.9195GT Base Chassis . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 51.1301.9194GT Extensible Chassis . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 54.0500.0036GT Roller D90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5 628702GT SEEGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

6 01.0001.0358GT SCREW M10X40 UNI 5739 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 03.4152.0009GT Bearing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

8 01.0031.0056GT FLAT WASHER D10 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

9 01.0023.0214GT NUT,STOP,M10 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 01.0031.0058GT FLAT WASHER D14 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

11 54.0500.0040GT Roller Chassis . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 54.0003.0187GT Roller Chassis Pin . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13 03.4152.0006GT Bearing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

14 02.4115.0001GT Rivet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18

Part No. 57.0701.9012GT

October 2023

204.1 610054 Basement, View 2

200 Structure And Frame

3P/700-REM 4400 19



Part No. 57.0701.9012GT

October 2023

205.1 610055 Basement Support

200 Structure And Frame

3P/700-REM 440020



Item Part No. Description Qty.

1 51.1301.9235GT Support Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 01.4001.0092GT SCREW M16X60 UNI 5737 10.9 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

3 01.0031.0099GT FLAT WASHER D16 UNI 5714 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

4 01.0023.0058GT NUT,STOP,M16 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

5 09.0802.0045GT Load Cell . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 51.0811.4847GT Load Cell Support . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 01.0001.1548GT SCREW M12x90 UNI 5739 10.9 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

8 01.0031.0097GT FLAT WASHER D12 UNI 5714 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

9 01.0019.0106GT Nut M12 UNI 5588 6SZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10 01.0001.1553GT SCREW M12x80 10.9 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 01.0031.0312GT WASHER M12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 01.0031.0311GT WASHER M12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13 51.0903.5274GT Load Cell Protection . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 51.0903.5275GT Load Cell Protection . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 51.1301.9231GT Protection Bracket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 51.1301.9232GT Unit Control Support . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 01.4001.0202GT SCREW M5x16 UNI 7687 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18 01.0031.0053GT FLAT WASHER D5 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

19 01.0023.0052GT STOP NUT M5 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

20 01.4006.0010GT Screw TSPEI M8X30 UNI5933 10.9 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 01.0001.0102GT SCREW M6X30 UNI 5739 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

22 01.0031.0054GT FLAT WASHER D6 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

23 01.0023.0053GT STOP NUT M6 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

24 01.0031.0151GT FLAT WASHER D12 UNI 6593 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

25 07.0703.0768GT Control Unit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 57.0701.9012GT

October 2023

205.1 610055 Basement Support

200 Structure And Frame

3P/700-REM 4400 21



Part No. 57.0701.9012GT

October 2023

206.1 610056 Coupling Frame

200 Structure And Frame

3P/700-REM 440022



Item Part No. Description Qty.

1 02.4102.0014GT Spring Pin D6x16 ISO13337 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 51.1301.9190GT Lock Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 54.0001.0099GT PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 54.0003.0186GT Actuator Pin . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 01.0001.1555GT SCREW HHC M12 x 35 UNI5739 10.9 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

6 06.0403.0002GT Oil Seal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 02.0117.0051GT GREASE NIPPLE M6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 01.0031.0062GT FLAT WASHER D22 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

9 01.0023.0221GT NUT,STOP M22 UNI 7473 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

10 51.0811.9192GT Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 01.4003.0045GT SCREW M14X60 ZB 8.8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

12 01.0031.0058GT FLAT WASHER D14 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

13 01.0031.0097GT FLAT WASHER D12 UNI 5714 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

14 03.0158.0000GT Bearing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 01.0023.0057GT STOP NUT M14 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

16 51.1301.9191GT Frame . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 01.4003.0055GT SCREW M4x40 UNI 5931 - 5932 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18 07.0703.0770GT Microswitch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 51.1301.9234GT Microswitch Braket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 57.0701.9012GT

October 2023

206.1 610056 Coupling Frame

200 Structure And Frame

3P/700-REM 4400 23



Part No. 57.0701.9012GT

October 2023

301.1 610057 Hydraulical Part

300 Hydraulical Part

3P/700-REM 440024



Item Part No. Description Qty.

1 04.4210.0019GT QUICK COUPLING, FEMALE 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 06.0442.0114GT Copper Washer 21,5x27x1,5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 04.0600.0034GT NIPPLE/PIPE FITTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 04.0602.0590GT Pipe 1/4" R2 Hole 3/8" FD 1/4" LG2100 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 01.0031.0304GT Plain Washer D5x15 ISO7093 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

6 04.4210.0018GT QUICK COUPLING, MALE 1/2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 09.0803.0045GT DOUBLE HOSE BRACKET D14 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 01.0001.1465GT SCREW TE M8X40 UNI 5739 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 06.0442.0113GT Copper Washer 3/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

10 04.0600.0188GT Drilled Screw 3/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 04.0602.0589GT Pipe 1/4 R2 Hole 3/8" FD1/4" LG280 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 04.0600.0028GT PIPE FITTING 1/4X1/4 BSP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13 06.0442.0101GT BONDED RING 3/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

14 04.4235.0043GT Rotation Actuator . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 01.4001.0126GT Screw TCEI M24x140 12.9 ISO4762 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16 01.0031.0063GT FLAT WASHER D24 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

17 01.4023.0009GT STOP NUT M24 UNI 7473-7474 8G ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18 04.0607.0808GT Pipe Fitting 1/4" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 04.0607.0809GT Pipe Fitting Adapter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 04.4240.0063GT Regulation Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 04.4240.0061GT Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 04.0602.0588GT Pipe 1/4" R2 F901/4"-FD1/4" LG360 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 04.4240.0062GT Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 01.4001.0128GT Screw M5x35 ISO4762 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

25 01.4001.0063GT SCREW M16X130 UNI 5739 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

26 09.0803.0523GT DOUBLE HOSE LOCKING PLATE D18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 57.0701.9012GT

October 2023

301.1 610057 Hydraulical Part

300 Hydraulical Part

3P/700-REM 4400 25



Part No. 57.0701.9012GT

October 2023

401.1 610058 Dashboard Support

400 Electrical Part

3P/700-REM 440026



Item Part No. Description Qty.

1 01.0003.0205GT SCREW M8X25 UNI 5931 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 01.0031.0055GT FLAT WASHER D8 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

3 01.0023.0054GT NUT,M8 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 09.0803.0596GT Handle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 01.0001.0206GT SCREW M8X55 UNI 5737 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 01.0001.0108GT SCREW M6X60 UNI 5737 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 01.0031.0054GT FLAT WASHER D6 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

8 01.0023.0053GT STOP NUT M6 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 01.4006.0006GT Screw TSPEI M5X16 UNI 5933 10.9 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10 01.0031.0053GT FLAT WASHER D5 UNI 6592 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

11 01.0023.0052GT STOP NUT M5 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

12 51.1301.9228GT Dashboard Bracket . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 01.4006.0011GT SCREW M6X20 UNI 5933 10.9 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 51.1301.9226GT Dashboard Support . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 51.1301.9227GT Protection Cover . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 01.0001.1552GT SCREW M6x16 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 01.0023.0053GT STOP NUT M6 UNI 7473 6S ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 51.0811.4874GT LOAD CHART BRACKET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 09.0803.0512GT LANYARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 57.0701.9012GT

October 2023

401.1 610058 Dashboard Support

400 Electrical Part

3P/700-REM 4400 27



Part No. 57.0701.9012GT

October 2023

402.1 610059 Dashboard

400 Electrical Part

3P/700-REM 440028



Item Part No. Description Qty.

1 07.0703.0746GT Joystick . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

2 07.0703.0747GT Key Selector . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 07.0703.0750GT Yellow Light Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 07.0703.0745GT Dashboard Decal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 07.0703.0744GT Dashboard Body . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 07.0703.0751GT Red Light Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 07.0703.0748GT Blue Light Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 56.0017.0084GT Red Led Indicator Light . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 01.4019.0016GT Stop Nut M3 ISO7040 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 01.0031.0307GT Plain Washer D3 ISO7091 8.8 ZN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 07.0703.0182GT Switch Adapter . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

12 07.0703.0755GT Switch Contact . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

13 09.4618.1324GT Genie Decal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 07.0703.0758GT 7 Way Connector . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

15 56.0010.0061GT Alarm Buzzer . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 07.0703.0749GT Black Light Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 07.0703.0752GT White Led Indicator Light . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

18 07.0703.0757GT Switch Contact . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 07.0703.0754GT Emergency Stop Decal . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 07.0703.0753GT Emergency Switch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 07.0703.0756GT Switch Contact . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 07.0703.0763GT Connector . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 01.4001.0151GT Screw TCEI M3x16 ISO4762 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

24 07.0703.0760GT COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

25 07.0703.0759GT SWITCH BASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 57.0701.9012GT

October 2023

402.1 610059 Dashboard

400 Electrical Part

3P/700-REM 4400 29



Part No. 57.0701.9012GT

October 2023

403.1 610060 Wirings And Components

400 Electrical Part

3P/700-REM 440030



Item Part No. Description Qty.

1 56.0002.0048GT Connector 31 Way . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 07.0703.0764GT Dashboard . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 637650GT Fuse 3A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 56.0006.9214GT Relay . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 04.4240.0062GT Solenoid Valve . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 07.0703.0768GT Control Unit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 07.0703.0769GT Wiring Load Cell . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 07.0703.0765GT Boom Wiring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 07.0703.0766GT Microswitch Wiring . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 09.0802.0045GT Load Cell . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 07.0703.0767GT Electric Box Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 56.0008.5203GT Bypass Battery 12V 1,2Ah . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 56.0005.0027GT FUSE,5A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 07.0703.0770GT Microswitch . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 56.0002.0307GT CONNECTOR HOLDER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 56.0007.0018GT WIRE CLAMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 56.0001.0021GT HOOD,CONNECTOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 56.0002.0309GT WIRE CLAMP
to be used together with p/n 56.0002.0307GT

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 55.0602.1143GT WIRING HARNESS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 55.0602.1144GT WIRING HARNESS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 57.0701.9012GT

October 2023

403.1 610060 Wirings And Components

400 Electrical Part

3P/700-REM 4400 31



Part no. Page Number
01.0001.0102GT 21

01.0001.0106GT 11

01.0001.0108GT 27

01.0001.0156GT 11

01.0001.0206GT 27

01.0001.0207GT 15

01.0001.0356GT 11

01.0001.0357GT 11

01.0001.0358GT 19

01.0001.1465GT 25

01.0001.1548GT 21

01.0001.1552GT 27

01.0001.1553GT 11, 21

01.0001.1555GT 23

01.0003.0158GT 15

01.0003.0205GT 27

01.0019.0104GT 13

01.0019.0106GT 21

01.0023.0052GT 21, 27

01.0023.0053GT 11, 15, 21, 27

01.0023.0054GT 11, 13, 27

01.0023.0056GT 11, 15

01.0023.0057GT 17, 23

01.0023.0058GT 21

01.0023.0214GT 11, 19

01.0023.0221GT 23

01.0031.0053GT 21, 27

01.0031.0054GT 11, 15, 21, 27

01.0031.0055GT 11, 13, 27

01.0031.0056GT 11, 19

01.0031.0058GT 17, 19, 23

01.0031.0062GT 23

01.0031.0063GT 25

01.0031.0097GT 11, 15, 21, 23

01.0031.0099GT 21

01.0031.0151GT 21

01.0031.0298GT 11

01.0031.0304GT 25

01.0031.0307GT 29

01.0031.0311GT 21

01.0031.0312GT 21

01.4001.0038GT 11

Part no. Page Number
01.4001.0063GT 25

01.4001.0089GT 15

01.4001.0092GT 21

01.4001.0126GT 25

01.4001.0128GT 25

01.4001.0151GT 29

01.4001.0202GT 21

01.4003.0045GT 23

01.4003.0051GT 17

01.4003.0055GT 23

01.4003.0069GT 15

01.4003.0070GT 15

01.4006.0006GT 27

01.4006.0010GT 21

01.4006.0011GT 27

01.4019.0016GT 29

01.4023.0009GT 25

01.4032.0002GT 15

01.4032.0003GT 17

01.4032.0004GT 11

01.4041.0024GT 15

02.0117.0051GT 23

02.4102.0014GT 23

02.4115.0001GT 17, 19

03.0158.0000GT 23

03.4152.0006GT 19

03.4152.0009GT 19

04.0600.0028GT 25

04.0600.0034GT 25

04.0600.0188GT 25

04.0602.0588GT 25

04.0602.0589GT 25

04.0602.0590GT 25

04.0607.0808GT 25

04.0607.0809GT 25

04.4210.0018GT 25

04.4210.0019GT 25

04.4235.0043GT 25

04.4240.0061GT 25

04.4240.0062GT 25, 31

04.4240.0063GT 25

06.0403.0002GT 23

Part no. Page Number
06.0442.0101GT 25

06.0442.0113GT 25

06.0442.0114GT 25

07.0703.0182GT 29

07.0703.0744GT 29

07.0703.0745GT 29

07.0703.0746GT 29

07.0703.0747GT 29

07.0703.0748GT 29

07.0703.0749GT 29

07.0703.0750GT 29

07.0703.0751GT 29

07.0703.0752GT 29

07.0703.0753GT 29

07.0703.0754GT 29

07.0703.0755GT 29

07.0703.0756GT 29

07.0703.0757GT 29

07.0703.0758GT 29

07.0703.0759GT 29

07.0703.0760GT 29

07.0703.0763GT 29

07.0703.0764GT 31

07.0703.0765GT 31

07.0703.0766GT 31

07.0703.0767GT 31

07.0703.0768GT 21, 31

07.0703.0769GT 31

07.0703.0770GT 23, 31

09.0802.0045GT 21, 31

09.0803.0045GT 25

09.0803.0512GT 27

09.0803.0523GT 25

09.0803.0596GT 27

09.0803.0611GT 15

09.4618.0788GT 9

09.4618.0789GT 9

09.4618.0790GT 9

09.4618.0919GT 9

09.4618.0921GT 9

09.4618.0922GT 9

09.4618.1183GT 9

Part No. 57.0701.9012GT

October 2023

Part Number Index

3P/700-REM 4400 32



Part no. Page Number
09.4618.1185GT 9

09.4618.1269GT 9

09.4618.1324GT 29

09.4618.1330GT 9

09.4618.1342GT 9

09.4618.1343GT 9

09.4618.1344GT 9

09.4618.1345GT 9

09.4618.1727GT 9

09.4618.1754GT 9

09.4618.1921GT 9

09.4618.2000GT 9

09.4618.2002GT 9

09.4618.2003GT 9

51.0811.4847GT 21

51.0811.4848GT 17

51.0811.4849GT 11

51.0811.4850GT 17

51.0811.4851GT 11

51.0811.4874GT 27

51.0811.9192GT 23

51.0903.5274GT 21

51.0903.5275GT 21

51.1301.9190GT 23

51.1301.9191GT 23

51.1301.9193GT 17

51.1301.9194GT 19

51.1301.9195GT 19

51.1301.9196GT 17

51.1301.9197GT 17

51.1301.9198GT 13

51.1301.9199GT 13

51.1301.9200GT 13

51.1301.9202GT 13

51.1301.9203GT 13

51.1301.9204GT 13

51.1301.9205GT 13

51.1301.9206GT 13

51.1301.9207GT 13

51.1301.9208GT 13

51.1301.9209GT 13

51.1301.9210GT 13

Part no. Page Number
51.1301.9211GT 13

51.1301.9212GT 13

51.1301.9213GT 13

51.1301.9216GT 13

51.1301.9217GT 13

51.1301.9218GT 13

51.1301.9219GT 13

51.1301.9220GT 15

51.1301.9221GT 13

51.1301.9222GT 15

51.1301.9223GT 13

51.1301.9225GT 15

51.1301.9226GT 27

51.1301.9227GT 27

51.1301.9228GT 27

51.1301.9229GT 15

51.1301.9231GT 21

51.1301.9232GT 21

51.1301.9234GT 23

51.1301.9235GT 21

51.1301.9239GT 15

51.1301.9241GT 13

51.1301.9242GT 13

51.1301.9243GT 13

54.0001.0099GT 23

54.0003.0186GT 23

54.0003.0187GT 19

54.0100.0114GT 11

54.0500.0036GT 19

54.0500.0039GT 17

54.0500.0040GT 19

55.0602.1143GT 31

55.0602.1144GT 31

55.0700.0172GT 9

55.0904.0073GT 17

55.0904.0074GT 19

56.0001.0021GT 31

56.0002.0048GT 31

56.0002.0307GT 31

56.0002.0309GT 31

56.0004.0004GT 13

56.0005.0027GT 31

Part no. Page Number
56.0006.9214GT 31

56.0007.0018GT 31

56.0008.5203GT 31

56.0010.0061GT 29

56.0017.0084GT 29

24514GT 11

40434GT 9

628702GT 19

637650GT 31

Part No. 57.0701.9012GT

October 2023

Part Number Index

3P/700-REM 4400 33




	3P/700-REM 4400 MC (57.0701.9012)
	100 Decals
	101.1 610050 Decals

	200 Structure And Frame
	201.1 610051 Rail, View 1
	202.1 610052 Rail, View 2
	203.1 610053 Basement, View 1
	204.1 610054 Basement, View 2
	205.1 610055 Basement Support
	206.1 610056 Coupling Frame

	300 Hydraulical Part
	301.1 610057 Hydraulical Part

	400 Electrical Part
	401.1 610058 Dashboard Support
	402.1 610059 Dashboard
	403.1 610060 Wirings And Components


	Part Number Index

